
Spare part list for HGX34e/255-4 (as of DK 057)

Position Item No. Description Quantity

50 51621 GASKET-LOWER VALVE PLATE   ø45
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

2 pc

70 50020 GASKET-UPPER VALVE PLATE 2 pc

170 51628 CYLINDER COVER STANDARD 2 pc

180 50019 HEX.HEAD SCREW M10X55 18 pc

210 50025 GASKET-VALVE FLANGE 1 pc

220 06067 CYLINDER HEAD SCREW M8X25 2 pc

275 51192 DISC ø15Xø22X1 8 pc

280 05551 CIRCLIP 15X1           DIN 472 8 pc

290 05388 OIL SCRAPER RING PISTON 45 4 pc

300 05378 TAPERED COMPR.RING PISTON 45 4 pc

330 70114 SHUT-OFF VALVE ø22/SOLD.
(PAINTED VERSION)

1 pc

385 05809 CAP NUT 3/4"UNF 1 pc

470 51877

51942

O-RING ø55X2
FOR MINERAL OIL-VERSION
O-RING ø55x2; X-VERSION
FOR ESTER OIL/X-VERSION

1 pc

1 pc

505 50044 PLUG M16X1,5 1 pc

510 05801 LOCKING SCREW 1/4"NPTF 1 pc

516 51492 LOCKING SCREW M12x1,5
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

517 51497 SEAL RING 12x17x1,5
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

520 05514 LOCKING SCREW 1/8"NPTF 1 pc

590 06352

51906

O-RING ø28,30X1,78
FOR MINERAL OIL-VERSION
O-RING ø28,3x1,78; X-VERSION
FOR ESTER OIL/X-VERSION

1 pc

1 pc

600 05788 RING SCREW M10 1 pc

750 05447 HEX.HEAD SCREW M10X35 13 pc

760 51617 GASKET-REAR BEARING FLANGE
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

790 50015 FEATHER KEY A5X5X25   DIN 6885 1 pc

795 50574 FEATHER KEY 1/8"x1/8"x1/4" 1 pc

800 04425 DISC ø50X12,5X8 1 pc

810 05666 SPRING WASHER B12 1 pc

820 06836

06837

HEX.HEAD SCREW M12X40/PREC.
FOR HG(X)34P+e/255-4
HEX.HEAD SCREW M12X50/PREC.
FOR HG(X)34P+e/255-4 S

1 pc

1 pc

900 50018 DISC ø31x50x4 1 pc



901 50018 DISC ø31x50x4
FOR HG(X)34P+e/255-4

1 pc

1000 51625 MOTOR COVER 1 pc

1010 05447 HEX.HEAD SCREW M10X35 14 pc

1017 50021 GASKET-MOTOR COVER 1 pc

1060 51541 GASKET-TERMINAL BOARD
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

1100 50160 CYLINDER HEAD SCREW M6X12 - A2 1 pc

1105 05193 LOCK WASHER  S M6 - A2 1 pc

1177 06734 SPACER SLEEVE ø40xø31x15,5
FOR HG(X)34P+e/255-4

1 pc

1179 06918 FEATHER KEY A5X5X60   DIN 6885
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

1190 50035 FILTER SUCTION SIDE 1 pc

1200 70115 SHUT-OFF VALVE (AL)
(PAINTED VERSION)

1 pc

1201 05784 CAP NUT M22X1,5 1 pc

1202 50233 THREADED PIN M10X14 2 pc

1204 05514 LOCKING SCREW 1/8"NPTF 1 pc

1205 51714 CAP NUT 7/16"UNF 1 pc

1210 50636 GASKET-VALVE FLANGE 1 pc

1220 06034 HEX.HEAD SCREW M10X65 2 pc

1221 05646 DISC A10,5 2 pc

1230 50636 GASKET-VALVE FLANGE 1 pc

1240 05067 GASKET RING 42X34X1 1 pc

1255 04329 FLANGE OVAL 16MM 1 pc

1260 04367 SOLDERED BUSH ø28 1 pc

1270 50287 CYLINDER HEAD SCREW M10X35 2 pc

1999 ------   ASSEMBLY KITS  ------ 1 pc

2000 81553 SET-VALVE PLATE
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

2 pc

2020 81192 SET-OIL PUMP 1 pc

2030 80297 SET-PISTON ø45 (CONTOURED) 4 pc

2050 08045 SET-CRANKSHAFT 40 STROKE 1 pc

2060 80861 SET-SHUT-OFF VALVE ø22/SOLD
(PAINTED VERSION)

1 pc

2070 80863 SET-SHUT-OFF VALVE NS25   (AL)
(PAINTED VERSION)

1 pc

2080 08552 SET-SIGHT GLASS ø22 1 pc

2090 81556 SET-GASKETS
NOT SHOWN
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc



2100 08422 SET-CONNECTING ROD 4 pc

2110 81557 SET-REAR BEARING FLANGE
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

2120 81364 SET-BEAR.BUSH ASS.HH22-34P/e 1 pc

2125 81371 SET-BEARING BUSH HH22-34P/e 1 pc

2130 81559

81563

81561

81565

SET-MOTOR 3KW D/S  (OPTIMIZED)
FOR HG(X)34P+e/255-4
230/400V 50HZ (280/460V 60HZ)
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-MOTOR 3KW D/S  (OPTIMIZED)
FOR HG(X)34P+e/255-4
230/400V 60HZ
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-MOTOR 5,5KW D/S
FOR HG(X)34P+e/255-4 S
230/400V 50HZ (280/460V 60HZ)
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-MOTOR 5,5KW D/S
FOR HG(X)34P+e/255-4 S
230/400V 60HZ
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

1 pc

1 pc

1 pc

2160 81566 SET-TERMINAL BOARD
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

2170 81567 SET-TERMINAL BOX / PA,BLUE 1 pc

2190 81042
81137

SET-INT69 G MOTOR PROT.230V AC
SET-INT69 G MOTOR PROT.24V DC
SPECIAL VERSION

1 pc
1 pc

2220 81384 SET-OIL STRAINER
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

2250 81594 SET-THRUST WASHER 1 pc

2280 81735 SET-THREADED PIN 1 pc

2999 -------   ACCESSORIES  ------- 1 pc

3250 81043 SET-INT69 G DIAGNOSE 230V AC 1 pc

3290 81450 SET-STEP PROTECTION 1 pc

3300 81372

81373

81374

81650

81375

SET-DCR14 230V AC
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-DCR14 110V AC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-DCR14 24V DC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-DCR14 24V AC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-DCR14 12V DC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

1 pc

1 pc

1 pc

1 pc

3310 81380 SET-VALVE BODY DCR14
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc



3311 50970

50636

O-RING ø38X2,5
AS OF DK 057 (OPT.MODEL RANGE)
UP TO DESIGN KEY 065
GASKET-VALVE FLANGE
AS OF DESIGN KEY 066

1 pc

1 pc

3312 51914 O-RING ø28x2,5; X-VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

3313 50636 GASKET-VALVE FLANGE 1 pc

3320 80693

80711

80692

80782

80691

SET-SOLENOID COIL 230V AC
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-SOLENOID COIL 110V AC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-SOLENOID COIL 24V DC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-SOLENOID COIL 24V AC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056
SET-SOLENOID COIL 12V DC
SPECIAL VERSION
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

1 pc

1 pc

1 pc

1 pc

3322 51716 CYLINDER COVER F.CR14,CPL.
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

3325 50020 GASKET-UPPER VALVE PLATE
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

3330 50019 HEX.HEAD SCREW M10X55 7 pc

3340 06278 HEX.HEAD SCREW M10X80 2 pc

3341 06271 HEX.HEAD SCREW M10X70 2 pc

3345 05646 DISC A10,5 2 pc

3350 05514 LOCKING SCREW 1/8"NPTF 2 pc

3360 81595 SET-CYLINDER COV.F.(D)CR10+14
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc

3400 80286 SET-ADDIT.VENTILA.ø315/HG34P+e 1 pc

3410 06808 VENTILATOR CPL.ø315 230V AC 1 pc

3415 81361 SET-ASSEMBLY KIT F.IMP.HG34e 1 pc

3500 81140 SET-OIL PRESS. SAFETY SW. MP55 1 pc

3610 82015 SET-INJECTION NOZZLE 1 pc

3800 08921 SET-THERM PROT.TH.1/8"NPTF 1 pc

3810 81045 SET-USB CONVERTER F.INT69 G D. 1 pc

3950 08028
80588

81282

80689

SET-OILS.HEAT.     110-240V AC
SET-OILS.HEAT. 80W 400V AC
SPECIAL VERSION
SET-OILS.HEAT. 80W 230V AC/V2A
SPECIAL VERSION
SET-OILS.HEAT. 80W 24V DC/V2A
SPECIAL VERSION

1 pc
1 pc

1 pc

1 pc

3990 81490 SET-ANTI-VIBRATION PADS
AS OF DK 057 (OPT.MODEL RANGE)
NOT COMPATIBLE UP TO DK 056

1 pc



3995 82100 SET-COLOR CANS 6x150ML
NOT SHOWN

1 pc

3999 02524
02525

02520
02521
02522

OIL BOCKLub A46 / 1 LTR.CAN
OIL BOCKLub A46 / 5 LTR.CAN
NOT SHOWN
ONLY FOR R22-COMPRESSORS !
OIL BOCKLub E55 / 1 LTR.CAN
OIL BOCKLub E55 / 5 LTR.CAN
OIL BOCKLub E55 / 10 LTR.CAN
NOT SHOWN
ONLY FOR X-COMPRESSORS !

1 pc
1 pc

1 pc
1 pc
1 pc


